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10.000 GHz 18.000 GHz 1.000 MHz 17.60377 GHz -48.71 dBm -23.71 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.27673 GHz -48.01 dBm -23.01 dB
— _—
{ L J v
Date: 1.DEC.2020 19.13:27
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SPORTON LAB.
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Report No. : FGON0201D

FR1 n7 / 10MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB1

Middle Channel / 1RB1

Ref Level 0.00 dBm
SGL Count 100/100

oOffset 6.00 d8

Mode Auto Sweep

Ref Level 0.00 dBém
SGL Count 100/100

Offset 6.00 d&

Mode Auto Sweep

@1 AvgPwr (@1 Avgpwr
Limit heck PaRS Limit fheck
10 ddpR—HEURIOUS JINE ABS BAES _10 ddRR—BBURIOUS JINE ABRS
_LINE_ABS
T, A A, "
e '} LR i o AR N e Ve,
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 840.27236 MHz -40.71 dBm -15.71 dB 30,000 MHz 1,000 GHz 1.000 MHz 839.78761 MHz -40.53 dBm -15.53 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48926 GHz -49.21 dBm -24.21 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.43663 GHz -52.65 dBm -27.65 dg
2,580 GHz 5.000 GHz 1.000 MHz 2.62476 GHz -35.28 dBm -10.28 dB 2,580 GHz 5,000 GHz 1.000 MHz 2.65863 GHz -35,35 dBm -10.35 dB
5.000 GHz 10.000 GHz 3.000 MHz 6.99455 GHz -44.08 dBm -19.08 dB 5.000 GHz 10.000 GHz 3.000 MHz 6.97505 GHz -44.08 dBm -15.08 db
10.000 GHz 18.000 GHz 1.000 MHz 15.55640 GHz -48.87 dBm -23.87 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.90538 GHz -48,97 dBm -23.87 d
18.000 GHz 26.000 GHz 1.000 MHz 19.90713 GHz -47.67 dBm -22.67 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.91963 GHz -47.78 dBém -22.78 dB
— —_— ~ —_—
L VA J - L JL 4 ‘

Dater 21 NOV 2020 19:56:16

Date: 21 NOV 2020 20-:00:38

Highest Channel / 1RB1

spectum ]

Ref Level 0.00 dBm
SGL Count 100/100

Offset 6.00 de Mode Auto Sweep

heck PARS
SPURIONUS | INE_ABS PARS
S_LINE_ABS
e ! A A
g ——) - e W >
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 840.27236 MHz -40.22 dBm -15.22 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.13773 GHz -53.53 dBm -28.53 dB
2,580 GHz 5.000 GHz 1.000 MHz 2.68912 GHz -36.06 dBm -11.06 dB
5.000 GHz 10.000 GHz 3.000 MHz 6.57455 GHz -44.15 dBm -19.15 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.33135 GHz -48.78 dBm -23.78 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.90963 GHz -47.78 dBm -22.78 dB
hid
L JL J ("3
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o a0, FCC RF Test Report Report No. : FGON0201D

FR1 n7 / 15MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB1 Middle Channel / 1RB1
o
v
Ref Level 0.00 dBm  Offset 6.00 d& Mode Auto Sweep RefLevel 0.00 dBm  Offset 6.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit Gheck [ Limit fheck
_10 d4dRE—SPLRIOUS | INE_ARS PARS _10 dgpR—HBLRIOUS JINE ARS
_LINE_ABS
‘NL—--W A LA A, 4
——— = [ stk A > A e i
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz | (| Start 50.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 839.78761 MHz —40.46 dbm ~15.46 de 30.000 MHz 1,000 GHz 1.000 MHz 539.78761 MHz 40,76 dBm 15,76 db
1.000 GHz 2.490 GHz 1.000 MHz 2.48677 GHz -49.93 dBm -24.93 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.15014 GHz -53.71 dBm -28.71 d8
2,580 GHz 5.000 GHz 1.000 MHz 2.62718 GHz -37.42 dBm -12,42 dB 2.580 GHz 5.000 GHz 1.000 MHz 2.66057 GHz -36.98 dBm -11.98 dB
5.000 GHz 10.000 GHz 3.000 MHz 6.98155 GHz -44.06 dBm -19.06 dB 5.000 GHz 10.000 GHz 3.000 MHz 6.98555 GHz -44.04 dBm -19.04 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.33435 GHz -48.87 dBm -23.87 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.33885 GHz -48.81 dBm -23.81 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.90213 GHz -48.00 dBm -23.00 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.01763 GHz -47.91 dem -22.91 dB
— _— — _—
L VA J - L JL 4 ‘
Date: 21.NOV 2020 20:10:42 Date: 21 NOV.2020 20:16:18
Highest Channel / 1RB1
Ref Level 0.00 dBm  Offset 6.00 d8 Mode Auto Sweep
SGL Count 100/100
heck PARS
SPLRIOUS | INE_ABS PARS
5_LINE_ABS
e~ " ™
—— = P Rl
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 840.27236 MHz —40.43 dbm ~15.43 de
1.000 GHz 2.490 GHz 1.000 MHz 2.11589 GHz -53.50 dBm -28.50 dB
2,580 GHz 5.000 GHz 1.000 MHz 2.67654 GHz -37.23 dBm -12,23 dB
5.000 GHz 10.000 GHz 3.000 MHz 6.93956 GHz -44.09 dBm -19.09 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.32035 GHz -48.70 dBm -23.70 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.91113 GHz -47.65 dBm -22.65 dB
hid
L JL J i
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0201D

FR1 n7 / 20MHz / DFT-S OFDM /

QPSK

Lowest Channel / 1RB1

Middle Channel / 1RB1

o
v
Ref Level 0,00 dBm  Offset 6.00 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 6,00 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit §heck PAES Limit §heck
10 48HE—HBURIOUS }INE_ABRS PARS 10 ddRR—REURIOUS JINE ABS
LINE_ABS
e~ ry A, A A A
jI——y 5 T e g N
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 839.30285 MHz -40.45 dBm -15.45 dB 30,000 MHz 1,000 GHz 1.000 MHz 838.8180% MHz -40,30 dém -15.30 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.48926 GHz -50.72 dBm -25.72 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.12234 GHz -53.38 dBm -28.38 dB
2,580 GHz 5.000 GHz 1.000 MHz 2.62718 GHz -37.12 dBm -12,12 dB 2,580 GHz 5,000 GHz 1.000 MHz 2.66154 GHz -36,69 dBm -11.69 dB
5.000 GHz 10.000 GHz 3.000 MHz 6.97955 GHz -44.10 dBm -19.10 dB 5.000 GHz 10.000 GHz 3.000 MHz 6.99655 GHz -44,01 dBm -19.01 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.34035 GHz -48.93 dBm -23.93 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.36485 GHz -48,79 dBm -23.79 d8
18.000 GHz 26.000 GHz 1.000 MHz 19.90013 GHz -47.99 dBm -22,99 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.90263 GHz -47.99 dBm -22.99 dB&
— —
i ™ i ]

L JL

Dater 21 NOV 2020 20:25:26

L JL

Date: 21 NOV 2020 20:30:48

Highest Channel / 1RB1

spectum ]

Ref Level 0.00 dBm
SGL Count 100/100

Offset 6.00 de

Mode Auto Sweep

Date: 21.NOV. 2020 20.36.54

heck PARS
SPURIONUS | INE_ABS PARS
S_LINE_ABS
e el A i
— = e WAL =
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 839.30285 MHz -40.62 dBm -15.62 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.12234 GHz -53.66 dBm -28.66 dB
2,580 GHz 5.000 GHz 1.000 MHz 2.67412 GHz -36.52 dBm -11.52 dB
5.000 GHz 10.000 GHz 3.000 MHz 6.96355 GHz -44.12 dBm -19.12 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.32885 GHz -48.77 dBm -23.77 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.92613 GHz -47.99 dBm -22,99 dB
il
{ L J v
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o a0, FCC RF Test Report

Report No. : FGON0201D

Frequency Stability|
Test Conditions FR1 n7 (QPSK) / Middle Channel Limit
BW 20MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0007
40 Normal Voltage 0.0002
30 Normal Voltage 0.0016
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0008
0 Normal Voltage 0.0016
10 Normal Voltage 0.0021 PASS
-20 Normal Voltage 0.0004
-30 Normal Voltage 0.0009
20 Maximum Voltage 0.0008
20 Normal Voltage 0.0000
20 Battery End Point 0.0001
Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0201D

5G NR n66

Peak-to-Average Ratio

Mode FR1 n66 / 20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Lowest CH 3.33 4.67 5.88 6.06
Middle CH 3.65 4.93 6.06 6.17 PASS
Highest CH 2.90 4.09 5.19 5.45
Mode FR1 n66 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Lowest CH 6.46
Middle CH 6.52 PASS
Highest CH 6.17
Mode FR1 n66 / 20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size 1 RBO 1 RBO 1 RBO 1 RBO Result
Lowest CH 4.00 4.70 5.86 6.72
Middle CH 4.64 5.30 6.43 7.28 PASS
Highest CH 3.59 4.12 5.16 6.09
Mode FR1 n66 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size 1 RBO Result
Lowest CH 6.90
Middle CH 6.96 PASS
Highest CH 6.78
Sporton International (Kunshan) Inc. Page Number 1 A84 of A152
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0201D

FR1 n66 / 20MHz / DFT-S OFDM

Pl/2 BPSK

QPSK

Lowest Channel / Full RB

Lowest Channel / Full RB

trum b trum b
Ref Level 25,40 dem  Offset 540 b Ref Level 25,40 dem  Offset 540 b
o att 30 08 AQT 2 ms ® RBW 20 MHz o att 30 08 AQT 2 ms ® RBW 20 Mhz
@152 view @152 view
o
B
-\\ ‘\.
0.0 0.0 4
Y - B o
t . 3 .
| S \ =
1E4 ‘\ 1E4 “I
1E i 1E ‘
! |
CF 1.72 GHz Mean Pwr + 20.00 dB CF 1.72 GHz - Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 22,83 dem 26,39 dbm 3.55 d8 1.59 d8 2.93 dB 3.33 0B 3.48 08 Trace 1 | 2238 dem 27,28 dbm 4.90 da 2.29 d8 4.03 d 4.67 da 1.84 0B
—— e —
L il J [T L il ] SRRRAE e

Date: 21.MOV.2020 21.08.08

Date: 21.MOV. 2020 21.08:17

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b Spectrum b
Ref Level 25,40 dem  Offset 540 b Ref Level 25,40 dem  Offset 540 b
o att 30 08 AQT 2 ms ® RBW 20 MHz o att 30 08 AQT 2 ms ® RBW 20 Mhz
@152 view @152 view
o
0.0 o g 0.0 \ g
\ \ <
i = ¥ =
1E- L 1E- -
4 b {
i S «\ i
1E 3 1E: T
1
3 3
| A | A
CF 1.745 GHz Mean Pwr + 20.00 dB CF 1.745 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 22,90 dem 26,97 dbm 4.07 da 1.68 d8 313 0B Trace 1 [ 22,30 dem 27,59 dbm 5.29 d8 2.35 d8 4.14 da 4.93 da 5.19 68
I ——— I ———
L J J L J J [
Date: 21.NOV.2020 21:05:27 Date: 21.NOV. 2020 21:05:35

Highest Channel / Full RB

Highest Channel / Full RB

Date: 21.NOWV.2020 21.08:21

Date: 21.MOW. 2020

21:08:31

Spectrum b Spectrum b
Ref Level 25,40 dem  Offset 540 b Ref Level 25,40 dem  Offset 540 b
o att 30 08 AQT 2 ms ® RBW 20 MHz o att 30 08 AQT 2 ms ® RBW 20 Mhz
@152 view @152 view
o
.‘ o
X %
0.0 - 0.0 2
a - X o
\‘ = =
1E " ¥ 1E 1
% | %
‘ $
1E. ,\ : 1E.
CF 1.77 GHz - Mean Pwr + 20.00 dB CF 1.77 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 22,57 dbm 25,64 dBm 3.07 d8 1.51d8 2.61 0B 2.90 08 3.04 6B Trace 1 [ 22.09 dem 26,35 dbm 4.26 d8 2.20 d8 3.59 d8 4.09 da 1.23 0B
I ——— I ———
L ] J [ L ] ] (I
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FR1 n66 / 20MHz / DFT-S OFDM

16QAM

64QAM

Lowest Channel / Full RB

Lowest Channel / Full RB

Date: 21.MOV.2020 21.08.25

trum b trum b
Ref Level 25,40 dem  Offset 540 b Ref Level 25,40 dem  Offset 540 b
o att 30 08 AQT 2 ms ® RBW 20 MHz o att 30 08 AQT 2 ms ® RBW 20 Mhz
@152 view @152 view
s
o -
e
0. s 0. y
i 5 5 S
X % N %
v 5 W 5
\ |
1E- - 1E-
< ‘\\ %
I \ \ \
l Y
1E \ 1E +
1
CF 1.72 GHz Mean Pwr + 20.00 dB CF 1.72 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 21.26 dBm 27.61 dBm 6.25 dB 2.90 dB 4.81 dB 5.88 dB 6.17 dB Trace 1 20,80 dBm 27.58 dBm 6.78 dB 2.96 dB 4.99 da 6.06 dB 6.64 dB
—— e —
L il J [T L il ] W e

Date: 21.MOV.2020 21.08:32

Middle Channel / Full RB

Middle Channel / Full RB

Date: 21.NOV.2020 21.05:41

Spectrum b Spectrum b
Ref Level 25,40 dem  Offset 540 b Ref Level 25,40 dem  Offset 540 b

o att 30 08 AQT 2 ms ® RBW 20 MHz o att 30 08 AQT 2 ms ® RBW 20 Mhz

@152 view @152 view
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CF 1.745 GHz Mean Pwr + 20.00 dB CF 1.745 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 [ 2145 dem 27,93 dem 5.48 d8 2.93 0B +.93 0B 5.06 0B 6.41 08 Trace 1 [ 20,78 dem 27,60 dbm 5.82 d8 3.01d8 5.10 d8 6.17 d8 6.70 6B
| ——— I e——
L il ) B e L ) SR e

Date: 21.NOV.2020 21.05.:48

Highest Channel / Full RB

Highest Channel / Full RB

Date: 21.NOV.2020 21.03.43

Spectrum b Spectrum b
Ref Level 25,40 dem  Offset 540 b Ref Level 25,40 dem  Offset 540 b
o att 30 08 AQT 2 ms ® RBW 20 MHz o att 30 08 AQT 2 ms ® RBW 20 Mhz
@152 view @152 view
H o
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i 5 b %
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1E \ 1E T

CF 1.77 GHz Mean Pwr + 20.00 dB CF 1.77 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000

Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 [ 21.07 dem 26,58 dbm 5.51d8 2.84 0B +.43 0B 5.19 0B 5.45 08 Trace 1 [ 20,62 dbm 26,69 dBm 5.06 d8 2.93 d8 4.67 d8 5.45 d 5.86 08
| ——— I e——
L JL J [ CERREEE N L J ] BRRRREE I
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